
Version: 12 3/30/2022                                            

Effective Date: 3/20/2020 

Page 1 of 10 

   

 

PURPOSE: To outline consensus recommendations on the management of pediatric patients with suspected or confirmed COVID-19 

infections at CHKD. For information on the treatment and management of multisystem inflammatory syndrome in children (MIS-C), 

please refer to the MIS-C specific guideline available on KDnet.  
 

PATIENT PRESENTATION:  

Range from uncomplicated upper respiratory tract viral infection to pneumonia, acute respiratory distress syndrome (ARDS), sepsis, and 

septic shock (Table 1). No specific data is available establishing risk factors for severe COVID-19 disease in children.23  
 

  Table 1. Clinical Symptoms Associated with COVID-19: 
            

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 

 

Source: World Health Organization 
 
 

  Table 2. COVID-19 SPECIFIC THERAPY 

IM, intramuscular; In-pt, inpatient; IV, intravenous; mAbs, COVID-19 monoclonal antibodies; out-pt, outpatient; PO, orally 
* Refer to drug specific guidelines, available on Kdnet 

◊ refer to remdesivir specific guideline on KDnet 
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Symptoms Description 

Uncomplicated Illness 

Uncomplicated upper respiratory tract viral infection with nonspecific symptoms including: 

 Fever, cough, sore throat, nasal congestion, malaise, headache, muscle pain, anosmia, hyposmia 

Without signs of dehydration, sepsis, or shortness of breath 

Mild Pneumonia 
Non-severe pneumonia presenting with cough or difficulty breathing + tachypnea 

Without signs of severe pneumonia  

Severe Pneumonia 
Diagnosis is clinical 

Adolescent: fever or suspected respiratory infection + one of the below: 

 RR > 30 breaths/min 

 Severe respiratory distress 

 SpO2 < 90% on room air  

Child: cough or difficulty breathing + one of the below: 

 Central cyanosis  

 SpO2 < 90%  

 Severe respiratory distress 

 Clinical signs of pneumonia + inability to breast feed or drink, lethargy, convulsions 

ARDS 

New or worsening respiratory symptoms within one week of known clinical insult 

Chest imaging consistent with ARDS 

Respiratory failure not explained by cardiac failure or fluid overload 

Sepsis/Septic Shock Diagnosis made clinically  

Class Agent 
Rou

te 

Patient  

Status 
Details  

Antivirals 

Remdesivir (Veklury)* IV Either◊ 
EUA: < 12 years and  ≥ 3.5 kg or > 12 years and < 40kg 
FDA Approved: ≥ 12 years and ≥ 40 kg 

Nirmatreivir/ritonavir 

(Paxlovid)* 
PO Out-pt 

EUA: Mild-moderate High-Risk  COVID-19 (+) patients:  

a) ≥ 12 years and ≥ 40 kg, AND 
b) Confirmed (+) COVID-19 test, AND 

c) High risk for progression to severe COVID-19, AND 

d) Within 5 days of symptoms onset 

Molnupiravir* PO Out-pt 

EUA: Mild-moderate High-Risk  COVID-19 (+) patients:  

a) ≥ 18 years of age  

b) Confirmed (+) COVID-19 test, AND 

c) High risk for progression to severe COVID-19, AND 

d) Within 5 days of symptoms onset 

JAK-1 

Inhibitor 
Baricitinib (Olumiant) PO In-pt 

EUA: ≥ 2 years in combo with Remdesivir  
Reserved for contraindications to corticosteroids, Not FDA approved for COVID-19 

 

mAbs 

Bebtelovimab* IV Out-pt 
EUA: ≥ 12 years of age and ≥ 40 kg 

Anticipated CHKD shipment arrival (4/8-4/11) 

Pre-Exposure 

Tixagevimab/Cilgavimab* IM Out-pt 
EUA: ≥ 12 years of age and ≥ 40 kg  

NOT for treatment, adjunctive w/ vaccine 
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COVID-19 SUPPORTIVE CARE & ANTICOAGULATION:  
 

Supportive Care:  

Sufficient fluid and calorie intake, and additional oxygen supplementation should be used in the treatment of children infected with 
COVID-19. The aim is to prevent ARDS, organ failure, and secondary nosocomial infections. If bacterial infection is suspected, broad-

spectrum antibiotics may be used.22 

 

Anticoagulation: 

COVID-19 is associated with an increased risk of venous thromboembolism (VTE) in adults. There are no specific recommendations for 

pediatric patients with COVID-19.15-21 Asymptomatic, mild, or moderate COVID-19 is not an indication for anticoagulant prophylaxis 

unless the patient qualifies based on risks outlined in Table 2. All hospitalized COVID-19 (+) patients should undergo a risk assessment 

as outlined in Table 3. & Figure 1.  

a) Strongly consider Hematology consult to assess risk factors 

b) If patient qualifies for thromboprophylaxis, obtain D-dimer, fibrinogen, PT/PTT, & Serum Creatinine (Scr), and consult 

Hematology  

c) Thromboprophylaxis may be changed to treatment if very high risk for VTE/microvascular thrombosis. Discuss with Hematology 

d) Patients with decreased renal function should have enoxaparin adjusted or changed to unfractionated heparin, discuss with 

Hematology 

e) Length of VTE prophylaxis to be determined by Hematology 

 

 

Figure 1: Anticoagulation in Pediatric Acute COVID-19 
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Table 3: Thromboprophylaxis should be considered in patients who meet ≥ 1 of the following 
 

 Risk Factors for VTE 

 Age ≥12 years or post-pubertal 

 Patients on PICU service 

 Mechanical Ventilation 

 Obesity 

 Central Line(s) 

 Decreased mobility 

 Sickle Cell Disease 

 Autoimmune Disorders 

 Nephrotic Syndrome 

 CF Exacerbation 

 Prolonged Length of Stay (anticipated > 3 days) 

 First degree family history of unprovoked VTE 

 Personal and/or family history of thrombosis/thrombophilia 

 Concomitant estrogen-containing medication 

 Inotropic infusion requirement 

 Any heart rhythm abnormalities 

 Congenital or acquired heart disease with venous stasis or impaired venous return 

 

Table 4. Bleeding Risk Factors: 15-22 

 

  

 

 

 

 

 

 

 

 

 

 

  

  
 

 

 

 

 

 

 

 

 

 

 

 

Bleeding Risk Factors Description 

Not Recommended  
Intracranial hemorrhage 

Active bleed  

Consider with caution  

Intracranial mass 

Lumbar puncture w/in 24 hours 

Coagulopathy  

Neurosurgical procedure w/in 24 hours 



Version: 12 3/30/2022                                            

Effective Date: 3/20/2020 

Page 4 of 10 

   

 

 

Figure 2. Treatment Algorithm:  
Dosing per (Table 5) or refer to drug specific guideline on KDnet 

VTE risk assessment See Figure 1/Table 3 
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Eligible for Remdesivir: 
Refer to CHKD Remdesivir Guideline 

COVID-19 (+) 

Supportive Care ONLY 
 

Inpatient: Mild  
Otherwise healthy child with  
COVID-19 + clinical symptoms including: 

 Uncomplicated illness 

 Mild Pneumonia 

 Respiratory support required 
 

Supportive Care +  

Steroids + 
Remdesivir ∞£^ 

 
Inpatient: Moderate  
Clinical symptoms including: 

 Mild Pneumonia  

 Moderate Pneumonia 

 Severe Pneumonia 
Consider baseline interleukin levels 

 

COVID-19 (+) 
Assess for VTE Risk Factors 

 

Respiratory support required 

Supportive Care ONLY 

Inpatient: Severe (NICU/PICU) 
Clinical symptoms including: 

 Severe Pneumonia 

 ARDS 

 Sepsis/Shock 
Consider baseline interleukin levels 

 

Supportive Care + 
Steroids + 

Consider Tocilizumab/Sarilumab¥£^ 

Yes 

Supportive Care + 
Steroids + 

Remdesivir∞£ 

Consider Tocilizumab/Sarilumab¥£ 

 

Without 
Respiratory 

Support  

 COVID-19 (+) 
                              AND 
Severe disease defined as, ≥ 1 of the below: 

a) SpO2 ≤ 94% on room air 
b) Requiring supplemental oxygen 
c) Requiring mechanical ventilation 
d) Requiring ECMO 

 

          Assess for VTE Risk Factors 

 

Low Risk 

Supportive Care  
+  

Steroids 
+ 

 Remdesivir ∞£^ 

 

No  

COVID-19 (+) 
Assess for VTE Risk Factors  

 

Supportive Care ONLY 

 

Bebtelovimab (IV) *£^∆ 
Remdesivir (IV) *£^ 
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Molnupiravir (PO)*^ High Risk* 
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Table 5. Agents Approved & Under Investigation for Treatment of COVID-1950 

COVID-19 Treatment: Drugs50 Dosing & Duration23,47 Comments 

Remdesivir*(Veklury®)- (IV only) 

 

Restricted to: 
a. Infectious Disease 

b. ≤ 7 days of illness, (do not use in patients with signs 
and symptoms for > 7 days) unlikely to reap benefits 

of therapy, risk vs. benefit 
 

Outpatient Use: 

a. High-risk patients with confirmed (+) COVID-19 

b. ≤ 7 days of illness (symptom onset) 
 

FDA approved ≥ 12 years & ≥ 40 kg as of 1/21/22.  
 

Patients ≥ 3.5 kg to < 40 kg with confirmed COVID-19 

may utilize under the EUA, revised as of 1/21/2022.61, 64  

 

Restricted to Infectious Disease 
 

Refer to Remdesivir Guideline on KDnet 

Adult dosing: 

 200 mg load, then 100 mg q24h 

 

Pediatric dosing*: 

Weight LD (once) MD (q24h) 

<40 kg 5 mg/kg 2.5 mg/kg  

≥40 kg 200 mg 100 mg 

LD-Loading Dose, Max =200 mg 
MD-Maintenance Dose, Max= 100 mg 

 

Duration: 

 Hospitalized: 5 days 

 Non-hospitalized: 3 days   

 

 

 

 

FDA approved as of 10/22/20  
Age / wt (kg) EUA Needed 

< 12 years or < 40 kg* YES 

≥ 12 years & ≥ 40 kg NO 

      * must be ≥ 3.5 kg  

 

EUA (< 12 years): 
 10/22/20: Hospitalized pediatric patients, weight 

≥ 3.5 kg or < 40 kg 
 1/21/22: Non-hospitalized patients, weight ≥ 3.5 

kg or < 40 kg, and classified as high-risk 

 

Adverse events: 
 Increased liver enzymes, discontinue if ALT ≥ 10 

times UNL 

 Infusion related hypotension 

 Drug-drug interactions CYP450 

 QT prolongation (possible TdP Risk) 

Corticosteroids (IV/PO)  
 

Dexamethasone 
 Preferred in adults,  
 No known superior agent in children  

 

Methylprednisolone  
 Preferred in COVID-19 + asthmatic patients54 

 

Alternatives: 
a. Breastfeeding/Pregnant: Prednisolone or 

methylprednisolone 
b. Preterm infant: Corrected GA < 40 weeks: 

Hydrocortisone  
 

Indicated for patients with: 
a. Respiratory support: oxygen or invasive mechanical 

ventilation  
b. Continuation for underlying condition requiring 

chronic steroid treatment 

c. Additional diagnosis where steroid therapy is 

appropriate 

Preferred Drug Dose 33-34, 54 

Dexamethasone  
0.15mg/kg once daily 

(Max: 6 mg) 

Methylprednisolone 
2 mg/kg/day divided q12h 

(Max: 60 mg/day) 

Alternative Drugs Dose 33-34 

Prednisolone 
1 mg/kg once daily  
(Max: 40 mg) 

Hydrocortisone 
0.5 mg/kg q12h X 7 days 

0.5 mg/kg daily X 3 days 

Dosing: 

 

Duration: up to 10 days  

 

  

Adverse events: 
 Hypertension  

 Hyperglycemia  

 

Paxlovid (nirmatrelvir/ritonavir) (PO)62 

 

EUA for the treatment of mild-to-moderate 

COVID-19 in patients: 
a. ≥ 12 years and ≥ 40 kg 

b. Confirmed (+) COVID-19 test  

c. High risk for progression to severe COVID-19 
d. Within 5 days of symptoms onset 

 

NOT authorized: 
 Hospitalized due to severe/critical COVID-19 

 Use for > 5 consecutive days 
 Pre or post-exposure prophylaxis 

 

Refer to Oral Antivirals Guideline on KDnet 
 

Not available at CHKD, outpatient only  

Dosing: 

 Nirmatrelvir 300 mg (two 150 mg tablets) + 

 Ritonavir 100 mg (one 100 mg tablet)  

 Twice daily  
 

Renal Dosing: CrCl 
CrCl (mL/min) Adjustment 

≥ 60  None 

≥ 30 to < 60  
Nirmatrelvir 150mg + 

Ritonavir 100mg  

< 30  Avoid 
 

Hepatic Dosing: 
 Avoid in severe impairment (Child-Pugh Class C) 

 

Duration: 

 5 days  
 

Administration: 

Contraindications:  
a. History of significant hypersensitivity reactions to 

any ingredient  

b. Highly metabolized CYP3A drugs:  Elevated 
concentrations associated with serious and/or life-

threatening reactions 

c. Potent CYP3A Inducers: associated with the 
potential for loss of virologic response and 

resistance. Cannot be started immediately after 

discontinuation due to the delayed offset of the 
recent CYP3A inducer 

 

Warnings: 
 Hepatotoxicity 

 HIV Resistance 
 

No data in pregnancy or breast feeding  
 

Adverse Effects (≥5%): 

* Reserved for High Risk Patients- See drug specific guideline on kdnet 
£ ID Restricted. Contact for approval  

∆ Pending available supply  
∞Consider Baricitinib if steroids are contraindicated46 

¥ Patients with signs and symptoms of cytokine storm  
^ Must meet individual criteria for use, see specific guideline on KDnet  
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  Take all 3 tabs together with fat containing meal 
 If hospitalization occurs after starting treatment, 

complete the full 5-day course per the healthcare 

provider’s discretion 
 If a dose is missed within an 8 hours window, take 

the missed dose as soon as possible, if > 8 hours, do 

not take the missed dose and resume normal schedule 

 Dsygeusia, diarrhea, hypertension, myalgia 
 

Drug Interactions!!!!! 
For specific recommendations and contraindications, 

refer to specific guideline on KDnet  

Molnupiravir (PO) 63 

 

EUA: Mild-moderate COVID-19 in patients:  

a. ≥ 18 years of age  

b. Confirmed (+) COVID-19 test 
c. High risk for progression to severe COVID-19 

d. Within 5 days of symptoms onset  
 

Outpatient ONLY  
 

NOT authorized: 
 Hospitalized patients, due to COVID-19 

 Pre or post-exposure prophylaxis 

 Duration > 5 consecutive days 

Pregnancy testing prior to initiating 

 

Refer to Oral Antivirals Guideline on KDnet 
 

Not available at CHKD, outpatient only  

 

Dosing: 
 800 mg (4 caps) every 12 hours X 5 days  

 Supplied as 200 mg capsules 
 

No renal or hepatic dose adjustments required  
 

Not recommended in pregnancy or breastfeeding 
 

Duration: 
 5 days  

 

Administration: 
 If hospitalization occurs after starting treatment, 

complete the full 5-day course per the healthcare 

provider’s discretion 

 If a dose is missed within an 10 hours window, take 
the missed dose as soon as possible, if > 10 hours, do 

not take the missed dose and resume normal schedule 

Contraindications: None known  
 

Warnings: (Data from animal studies) 

a. Embryo-Fetal Toxicity: Advise use of effective 
contraception correctly and consistently, for the 

duration of treatment and for 4 days after the last 

dose 
b. Bone and Cartilage Toxicity: Avoid age < 18 

years may affect bone & cartilage growth 

 

Adverse Effects (< 2 %): 

 Diarrhea, nausea, dizziness  
 

Drug Interactions: none known to date  

 

Pregnancy Surveillance Program 
 Voluntary long-term follow up program 

 

Baricitinib (Olumiant®)-(PO/NG/GT only) 

 

EUA: ≥ 2 years in combo with Remdesivir  

 
At CHKD, Baricitinib is reserved for patients who meet 

the stated EUA criteria and have a contraindication to 
corticosteroid treatment  

 

Corticosteroids should be 1st line and Baricitinib 2nd line 
only when steroid use is contraindicated 46 

 

CBC, CMP: Required at baseline and daily while on 
therapy, careful attention to LFTs and Scr/BUN 

 

Restricted to Infectious Disease 

Dosing: 
Age Dose 

≥ 2-8 years 2 mg once daily 

≥  9 years  4 mg once daily   

 
Dose Adjustments/Contraindications for: 

a. Renal Insufficiency  

b. Hepatic Failure  
c. ALC < 200 cells/μL 

d. ANC < 500 cells/μL 

 

 

EUA: Suspected or confirmed COVID-19 in patients 

who are:  

 Hospitalized AND 
 Adults or pediatric patients ≥ 2 years of age AND 

 Require supplemental oxygen, invasive 

mechanical ventilation, or ECMO 

Drug Interactions:  

 Strong OAT3 Inhibitors 

Adverse events: 
 Serious Infections  

 Thrombosis  

 Abnormalities in LFTs, CBC, BUN/Scr at 
baseline and daily required 

Caution: 

 Avoid use of live vaccines w/ Baricitinib 

 Hypersensitivity-Rare but has been reported   

Tocilizumab (TOCI) (IV) 

 
 IL-6 inhibitor  
 Added to antiviral therapy + steroids in those 

meeting criteria (Figure 2)  

 

 

Adult Dosing (≥18 years):  
 8 mg/kg X 1 (Max 800 mg) 

 

Pediatric Dosing (<18 years): 
 < 30 kg: 12 mg/kg X 1 (Max 800 mg) 

 ≥ 30 kg: 8 mg/kg X 1 (Max 800 mg) 
 

** Round dose to nearest full vial **  

 

Duration: ONCE 

 

 

 

Contraindications:  
 Avoid in pregnancy/breastfeeding  

 Alanine aminotransferase >5 times UNL 
 Absolute neutrophil count <500 cells/µL 

 Platelet count <50,000 cells/µL 

 

Caution: 
 Avoid live viral vaccines 
 Caution converting from either agent to anakinra 

 CRP & IL-6 levels not reliable post dose 

 

Serious adverse events: 
 GI perforation, Anemia, Hepatitis, Infusion 

reaction 

 

 

Do not anticipate response for 48-72 hrs post dose 

Sarilumab (SC or IV)23, 55-57 

 

2nd Line IL-6 inhibitor 

 Alternative during critical TOCI shortage in those  ≥ 
40 kg 

 Data is limited in children 

 

Added to antiviral therapy + steroids in those meeting 

criteria (Figure 2)  

 

Restricted to Infectious Diseases 

Dosing (≥ 40 kg):  
 400 mg IV X 1 dose   

 

Administration:  
 400 mg in 100 mL of 0.9% NaCl infused over 1 

hour55-57 

 

Duration: ONCE 
 

Route of Administration:  
IV only for COVID-19 

 SC NOT FDA approved for CRS 

 IV is not FDA approved, studied in a clinical trial 
of hospitalized patients with COVID-19 

TdP: Torsade’s de pointes 



Version: 12 3/30/2022                                            

Effective Date: 3/20/2020 

Page 7 of 10 

   

 

 

 

 

 

 

 

References: 

1. Wang, M, Ruiyuan C, Leike Z et al. Remdesivir and chloroquine effectively inhibit the recently emerged novel coronavirus (2019-nCoV) 

in vitro. Cell Research 2020 30;269-271. 3.  

2. Yao X, Fei Y, Miao Z, et al. In vitro antiviral activity and projection of optimized dosing design of hydroxychloroquine for the treatment of 

Severe Acute Respiratory Syndrome Coronavirus 2 (SARS-CoV-2). Clin Infect Dis 2020[Online ahead of print]. 

3. Gao J, Tian Z, Yang X. Breakthrough: chloroquine phosphate has shown apparent efficacy in treatment of COVID19 associated pneumonia 

in clinical studies. Biosci Trends, 14 (1), 72-73. 2020 Mar 16. 5.  

4. Colson P, Rolain JM, Lagier JC et al. Chloroquine and hydroxychloroquine as available weapons to fight COVID19. Int J of Antimicrob 

Agents, 105932. 2020 Mar 4[Online ahead of print].  

5. Chu CM et al. Role of lopinavir/ritonavir in the treatment of SARS: initial virological and clinical findings. Thorax. 59 (3), 252-6. Mar 

2004.  

6. Zhou F, Yu T, Du R, et al. Clinical course and risk factors for mortality of adult inpatients with COVID-19 in Wuhan, China: a 

retrospective cohort study. Lancet. 2020 Mar 11[Online ahead of print].  

7. Xia W, Shao J, Guo Y, et al. Clinical and CT features in pediatric patients with COVID‐19 infection: Different points from adults. Pediatric 

Pulmonology. 2020 Mar 5[Online ahead of print]. 

8. Gautret et al. (2020) Hydroxychloroquine and azithromycin as a treatment of COVID‐19: results of an open‐label non‐

randomized clinical trial. International Journal of  Antimicrobial Agents – In Press 17 March 2020 

DOI: 10.1016/j.ijantimicag.2020.105949  

9. Michael Cohen-Wolkowiez, MD PhD; Anil Maharaj, PhD; Huali Wu, PhD, et al. Pediatric Trials Network (PTN) Hydroxychloroquine 

Pediatric Dosing Guidelines to Target Treatment of SARS-CoV-2 Virus. 20 March, 2020 

10. Giwa AL, Desai A, Duca A. Novel 2019 coronavirus SARS-CoV-2 (COVID-19): An updated overview for emergency clinicians. Emerg 

Med Pract. 2020 May 1;22(5):1-28. Epub 2020 Mar 24 

11. Chen C, Zhang XR, Ju ZY, et al. Advances in the research of cytokine storm mechanism induced by corona virus disease 2019 and the 

corresponding  Go to www.ebmedicine.net/COVID-19 for updates to this article, podcasts and videos, and more immunotherapies. 

Zhonghua Shao Shang Za Zhi 2020;36:E005-E005 (Basic science review) 

12. Yonggang Zhou BF, Xiaohu Zheng et al. Pathogenic T cells and inflammatory monocytes incite inflammatory storm in severe COVID-19 

patients. 2020 

13. Mehta P, McAuley DF, Brown M, et al. COVID-19: consider cytokine storm syndromes and immunosuppression. The Lancet 

14. Zhou F, Yu T, Du R, et al. Clinical course and risk factors for mortality of adult inpatients with COVID-19 in Wuhan, China: a 

retrospective cohort study. Lancet (London, England) 2020:S0140-6736(0120)30566-30563 (Retrospective cohort study; 191 patients)  

15. Meier KA, Clark E, Tarango C, Chima RS, Shaughnessy E. Venous thromboembolism in hospitalized adolescents: an approach to risk 

assessment and prophylaxis. Hospital pediatrics. 2015;5(1):44-51 

16.  Newall F, Branchford B, Male C. Anticoagulant prophylaxis and therapy in children: current challenges and emerging issues. Journal of 

thrombosis and haemostasis : JTH. 2018;16(2):196-208 

17. Mahajerin A, Webber EC, Morris J, Taylor K, Saysana M. Development and Implementation Results of a Venous Thromboembolism 

Prophylaxis Guideline in a Tertiary Care Pediatric Hospital. Hospital pediatrics. 2015;5(12):630-636 

18. Hanson SJ, Punzalan RC, Arca MJ, et al. Effectiveness of clinical guidelines for deep vein thrombosis prophylaxis in reducing the 

incidence of venous thromboembolism in critically ill children after trauma. The journal of trauma and acute care surgery. 

2012;72(5):1292-1297 

19. Faustino EV, Raffini LJ. Prevention of Hospital-Acquired Venous Thromboembolism in Children: A Review of Published Guidelines. 

Frontiers in pediatrics. 2017;5:9 

20. Kim SJ, Sabharwal S. Risk factors for venous thromboembolism in hospitalized children and adolescents: a systemic review and pooled 

analysis. Journal of pediatric orthopedics Part B. 2014;23(4):389-393 

21. Parasuraman S., Goldhaber S. Venous Thromboembolism in Children. Circulation. 2006;113:e12-e16 

22. Zimmerman P., Curtis N. Coronavirus Infections in Children Including COVID-19: An Overview of the Epidemiology, Clinical Features, 

Diagnosis, Treatment and Prevention Options in Children. Pediatr Infect Dis J. 2020;XX:00–00 

23. Panel on COVID-19 Treatment. COVID-19 Treatment Guidelines. Available at https://www.covid19treatmentguidelines.nih.gov/overview/ 

Accessed (5/2020) 

24. CDC details COVID-19-related inflammatory syndrome in children, AAP News, Accessed (5/2020) 

https://www.covid19treatmentguidelines.nih.gov/overview/


Version: 12 3/30/2022                                            

Effective Date: 3/20/2020 

Page 8 of 10 

   

25. Multisystem Inflammatory Syndrome in Children (MIS-C) Associated with Coronavirus Disease 2019 (COVID-19). Distributed via the 

CDC Health Alert Network, May 14, 2020, 4:45 PM ET, CDCHAN-00432 

26. Boston Children’s PMIS COVID-19 Evaluation and Management Protocol, Accessed (5/2020) 

27. Royal College of Paediatrics and Child Health Guidance: Paediatric multisystem inflammatory syndrome temporally associated with 

COVID-19 

28. Riphagen S, Gomez X, Gonzales-Martinez C, Wilkinson N, Theocharis P. Hyperinflammatory shock in children during COVID-19 

pandemic. Lancet. 2020. Advance online publication, doi: 10.1016/S0140-6736(20)31094 

29. Verdoni L, Mazza A, Gervasoni A, Martelli L, Ruggeri M, Ciuffreda M, Bonanomi E, D’Anitga L. An outbreak of severe Kawasaki-like 

disease at the Italian epicentre of the SARS-CoV-2 epidemic: an observational cohort study. Lancet. 2020. Advance online publication, doi: 

10.1016/ S0140-6736(20)31129-6 

30. Cavalli G, Giacomo D, Campochiaro C, et al. Interleukin-1 blockade with high-dose anakinra in patients with COVID-19, acute respiratory 

distress syndrome, and hyperinflammation: a retrospective cohort study. Lancet Rheumatol. 2020; https://doi.org/10.1016/S2665-

9913(20)30127-2 

31. Mehra MR, Desai SS, Ruschitzka F, Patel AN. Hydroxychloroquine or chloroquine with or without a macrolide for treatment of COVID-

19: a multinational registry analysis. The Lancet. 2020. DOI:https://doi.org/10.1016/S0140-6736(20)31180-6 

32. Beigel JH, Tomashek KM, Dodd LE, et al. Remdesivir for the Treatment of Covid-19 – Preliminary Report. The New England Journal of 

Medicine. 2020; doi: 10.1056/NEJMoa2007764. 

33. RECOVERY Collaborative Group. Dexamethasone for COVID-19 – Preliminary Report. medRxiv preprint: 

https://www.medrxiv.org/content/10.1101/2020.06.22.20137273v1 version posted June 22, 2020 

34. RECOVERY Collaborative Group. Randomized Evaluation of COVID-19 Therapy (RECOVERY) [V6.0 2020-05-14]. 
https://www.recoverytrial.net/files/recovery-protocol-v6-0-2020-05-14.pdf 

35. American College of Allergy, Asthma & Immunology. COVID-19 and asthma: What you need to know moving forward. From ACAAI 

website. Accessed 2020 Mar 24. Available from https://acaai.org/news/covid-19-and-asthma-what-you-need-know-moving-forward. 

36. American College of Allergy, Asthma & Immunology. ACAII announces U.S. albuterol inhaler shortage: a message to asthma sufferers 

about a shortage of albuterol metered-dose inhalers.From Allergic Living website. Accessed 2020 Mar 25. Available from 

https://www.allergicliving.com/2020/03/20/acaai-announces-u-s-albuterol-inhaler-shortage/. 

37. Baricitinib [EUA Fact Sheet]. Copyright © 2020, Eli Lilly and Company. All rights reserved, issued 11/19/2020 

38. Bamlanivimab [EUA Fact Sheet]. Copyright © 2020, Eli Lilly and Company. All rights reserved, issued 11/9/2020 

39. OWS Therapeutics Pre-EUA Playbook – Monoclonal Antibodies, Outpatient administration playbook, 02 Nov 2020; version 1.0 

40. Chen P., Nirula A., Heller B., et al. SARS-CoV-2 Neutralizing Antibody LY-CoV555 in Outpatients with Covid-19. NEJM; October 28, 

2020. DOI: 10.1056/NEJMoa202984 

41. https://www.nhs.uk/conditions/coronavirus-covid-19/people-at-higher-risk/whos-at-higher-risk-from-coronavirus/ 

42. COVID-19 in Children: An Ample Review. Risk Manag Healthc Policy. 2020; 13: 661–669. 

43. Chiotos K, Hayes M, Kimberlin DW, et al. Multicenter initial guidance on use of antivirals for children with COVID-19/SARS-CoV-2. J 

Pediatric Infect Dis Soc. 2020. Available at: https://www.ncbi.nlm.nih.gov/pubmed/32318706 

44. COVID-19 Treatment Guidelines Panel. Coronavirus Disease 2019 (COVID-19) Treatment Guidelines. National Institutes of Health. 

Available at https://www.covid19treatmentguidelines.nih.gov/. Accessed [11/12/20]. 

45. Casirivimab and imdevimab [EUA Fact Sheet]. Copyright © 2020, Regeneron Pharmaceuticals, Inc. All rights reserved, Authorized: 

11/2020. Accessed 11/23/20 

46. NIH COVID-19 Treatment Guidelines Panel’s Statement on the Emergency Use Authorization of Baricitinib for the Treatment of COVID-

19. Available at https://www.covid19treatmentguidelines.nih.gov/statement-on-baricitinib-eua/. Updated: December 14, 2020. Accessed 

(12/15/2020) 

47. Sarah Parsons, Pharm. D., BCPPS; Van Tran, Pharm.D, BCPPS, BCPS, MBA. State of the Art Review. The Trilogy of SARS-CoV-2 in 

Pediatrics (Part 1): Acute COVID-19 in Special Populations Acute COVID-19 in the Pediatric Populations. J Pediatr Pharmacol Ther 

2021;26(3):XXX-XXX 

48. Sotrovimab [EUA Fact Sheet]. Copyright © 2021, GlaxoSmithKline plc. All rights reserved, Authorized: 5/26/2020. Accessed 6/1/21 

49. CDC COVID data tracker. https://covid.cdc.gov/covid-data-tracker/#cases_casesper100klast7days. Updated May 28, 2021. Accessed 

6/1/21 

50. Parsons S, Tran V. State of the Art Review. The Trilogy of SARS-CoV-2 in Pediatrics (Part 1): Acute COVID-19 in Special Populations 

Acute COVID-19 in the Pediatric Populations. J Pediatr Pharmacol Ther. (2021) 26 (3): 220–239. 

51. Tran V., Parsons S. State of the Art Review. The Trilogy of SARS-CoV-2 in Pediatrics (Part 2): Multisystem Inflammatory Syndrome in 

Children (MIS-C). Review of the Evaluation and Management of MIS-C. J Pediatr Pharmacol Ther. (2021) 26 (4): 318–33. 

52. FDA Authorizes Lower 1,200 mg Intravenous and Subcutaneous Dose of REGEN-COV™ (casirivimab and imdevimab) Antibody 

Cocktail to Treat Patients with COVID-19. Regeneron Pharmaceuticals, Inc. Jun 04, 2021 

53. Updated: Casirivimab and imdevimab [EUA Fact Sheet]. Copyright © 2021, Regeneron Pharmaceuticals, Inc. All rights reserved, 

Authorized: 6/3/2021. Accessed 6/8/21 

https://doi.org/10.1016/S2665-9913(20)30127-2
https://doi.org/10.1016/S2665-9913(20)30127-2
https://www.medrxiv.org/content/10.1101/2020.06.22.20137273v1
https://www.recoverytrial.net/files/recovery-protocol-v6-0-2020-05-14.pdf
https://www.allergicliving.com/2020/03/20/acaai-announces-u-s-albuterol-inhaler-shortage/
https://www.covid19treatmentguidelines.nih.gov/statement-on-baricitinib-eua/
https://covid.cdc.gov/covid-data-tracker/#cases_casesper100klast7days


Version: 12 3/30/2022                                            

Effective Date: 3/20/2020 

Page 9 of 10 

   

54. Ranjbar et al. Methylprednisolone or dexamethasone, which one is superior corticosteroid in the treatment of hospitalized COVID-19 

patients: a triple-blinded randomized controlled trial. BMC Infectious Diseases (2021) 21:337. https://doi.org/10.1186/s12879-021-06045-3 

55. Lescure, FX, Honda H, Fowler RA, et al. Sarilumab in patients admitted to hospital with severe or critical COVID-19: a randomised, 

double-blind, placebo-controlled, phase 3 trial. Lancet Respir Med. 2021;9: 522–32 

56. Khiali S., Rezagholizadeh A, Entezari-Maleki T. A comprehensive review on sarilumab in COVID-19, Expert Opinion on Biological 

Therapy, 21:5, 615-626, DOI: 10.1080/14712598.2021.1847269 

57. The REMAP-CAP Investigators. Interleukin-6 Receptor Antagonists in Critically Ill Patients with Covid-19. N Engl J Med 2021; 

384:1491-1502.  

58. Tixagevimab/Cilgavimab EVUSHELD [EUA Fact Sheet]. Copyright © 2021, AstraZeneca. All rights reserved, issued 12/8/2021 

59. Centers for Disease Control and Prevention. Altered immunocompetence. General best practice guideline for immunization: Best Practices 

Guidance of the Advisory Committee on Immunization Practices. [Online]. Available at: https://www.cdc.gov/vaccines/hcp/acip-

recs/general-recs/immunocompetence.html. Accessed: November 2021. 

60. Oliver, S MD. Data and clinical considerations for additional doses in immunocompromised people. ACIP Meeting July 22, 2021. 

Available at:https://www.cdc.gov/vaccines/acip/meetings/downloads/slides-2021-07/07-COVID-Oliver-508.pdf. Accessed: November 

2021. 

61. Heil EL., Kottilil S. The Goldilocks Time for Remdesivir-Is Any Indication Just Right?. N Engl J Med   

62. Nirmatrelvir/ritonavir (Paxlovid) [EUA Fact Sheet]. Copyright © 2021, Pfizer. All rights reserved, issued 12/22/2021 

63. Molnupiravir [EUA Fact Sheet]. Copyright © 2021, Merck & Co., Inc. All rights reserved, issued 12/23/2021 

64. Gottlieb RL, Vaca CE, Paredes R, et al. Early remdesivir to prevent progression to severe COVID-19 in outpatients. N Engl J Med. 2021.  

65. Gupta A, Gonzalez-Rojas Y, Juarez E, et al. Early treatment for COVID-19 with SARS-CoV-2 neutralizing antibody sotrovimab. N Engl J 

Med. 2021;385(21):1941-1950. 

66. Bebtelovimab [EUA Fact Sheet]. Copyright © 2022, Lilly plc. All rights reserved, Authorized: 2/11/2022. Accessed 2/12/22 

Author/Owner(s): 

 Sarah Parsons, Pharm D, BCPPS, Infectious Diseases, Antimicrobial Stewardship Co-Lead 

 Laura Sass MD, Pediatric Infectious Disease 
Reviewers: Chris Foley MD; Michael Chicella Pharm. D., BCPPS, FPPAG; MD, Melissa Mark, MD & William Owen, MD, Pediatric 

Hematology/Oncology, Jessica Price Pharm. D. Pediatric Hematology/Oncology Pharmacy Specialist; Brittany Asaban Pharm. D., BCPS 

Pharmacy Specialist, Tina Hellauer Pharm. D., Pharmacy Specialist 

Originated: 03/20/2020 Last Revised: 3/30/2022 

Revision History: 

3/30/22: removed sotrovimab from guideline per FDA recommendations or BA.2 

2/22/22: Bebtelovimab added to flow diagram and Table 2. 

2/2/22: added outpatient remdesivir, adjusted outpt mgt on figure 1. Added reference. Removed remdesivir oxygen supp. requirement. Added 

comment to oral antiviral, not available inpatient.  

1/5/22: Addition of sotrovimab and removal of BAM-E and C/I, added T-C. Removed innovative use from Sarilumab. Added Molnupiravir and 

Paxlovid, adjusted table 4 for additions and formatting. Updated figure 1.  

11/19/21: addition of PF-07321332/Ritonavir (Paxlovid) to figure 2. and table 4.  

8/23/21: remdesivir restriction added 

8/20/21: clarified recommendations for dexamethasone and Remdesivir in algorithm added, sarilumab added w/ innovative use guidance, C/I ppx 

comment added 

7/23/21: updated steroid recommendations 

6/2/21:conv plasma removed, monoclonal antibodies updated to reflect variant changes, C/I recommended agent, dosing for Sotrovimab added 

with note to used C/I as preferred, flow diagram updated   

3/24/21: Anticoagulation lab recommendations, Bamlanivimab monotherapy removed.  

2/26/21: MIS-C guideline separation, update treatment to include anticoagulation recommendations and risk assessment. Added BAM-E to 

guideline and recommended using BAM containing first over C/I.  

1/28/21: added heme-onc consult and removed ASA as initial therapy without consult. Add dosing recommendations and caveat in dosing table.  

1/20/21: updated MIS-C guideline, steroids and anakinra dosing, Remdesivir ALT recommendations  

12/15/20: updated Baricitinib recommendations from 12/14 NIH  

11/24/20: added Bamlanivimab & Casirivimab and Imdevimab, and Baricitinib, removed nebulized recommendations, added covid specific 

therapy chart, removed  

10/23/20: Updated MIS-C management and FDA Remdesivir approval   

8/7/20: clarified recommendations for dexamethasone and Remdesivir in algorithm  

7/22/20: updated Remdesivir use of CHKD product under EUA 

7/17/20: updated anakinra dosing and tocilizumab information  

7/8/20: added nebulized therapy guidance, renumbered tables 

6/24/20: dexamethasone recommendations added, Qtc monitoring (Figure 2.) removed, organized to improve flow. Tables and figures renumbered 

6/17/20: Hydroxychloroquine and azithromycin removed from guideline  

6/1/20: ID consult added to MIS-C and moderate-severe criteria combine 

5/29/20: Hydroxychloroquine removed from algorithm and ID will recommend as a 2nd line therapy if indicated, and moved to 2nd line in table 4.  

ID consult added to algorithm. Reformatting of table 4 
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5/22/20:addition of definition and review of treatment for MIS-C, Remdesivir EUA update, addition of chart with known indication in COVID-19 

and unclear, anakinra added to list, cytokine storm table moved to tocilizumab dosing table, QTC chart updated. MIS-C severity table, guideline 

for MIS-C treatment and dosing. MIS-C flow diagram, Simplified tocilizumab dosing  

5/4/20: Updated information on disease process in children, added EUA to Remdesivir, changed to consider Hydroxychloroquine to the treatment 

algorithm. Added new references. Removed Lopinavir-Ritonavir  

4/9/20: NG administration for hydroxychloroquine, Remdesivir added to figure 1, azithromycin changed to (+/-) in figure 1. Tables renumbered 

for organization, VTE prophylaxis guidance-Reviewed by Eric Lowe MD & Jessica Price PharmD 

4/3/20: Remdesivir reference to guideline, included reference for cytokine storm  

03/30/20: updated Lopinavir/ritonavir dosing and duration, remove azithromycin from combination early initiation, added QT monitoring 

recommendations and risks, NSAID statement 

The recommendations in this guide are meant to serve as treatment guidelines for use at The Children’s Hospital of The King’s Daughters. As a 

result of ongoing research, practice guidelines may from time to time change. The authors of these guidelines have made all attempts to ensure 

the accuracy based on current information, however, due to ongoing research, users of these guidelines are strongly encouraged to confirm the 

information through an independent source. 

This policy is in effect for Children’s Hospital of The King’s Daughters Health System (CHKDHS) to include the following subsidiaries: 

Children’s Hospital of The King’s Daughters, Incorporated (CHKD), Children’s Medical Group, Inc., and CMG of North Carolina, Inc. 

(CMG), and Children’s Surgical Specialty Group, Inc. (CSSG). 


